
 

 

2014 WATER SYSTEM  
MASTER PLAN  
 

November 2014 

 

 

 

 

Westech Engineering, Inc. 
3841 Fairview Industrial Drive SE, Suite 100 

Salem, OR 97302 WE 
Work under this contract was funded in its entirety with federal grant 
funds from the Oregon Community Development Block Grant program. 





2014 WATER SYSTEM 

MASTERPLAN 

CARLTON, OREGON 

November 2014 

Prepared for 

City of Carlton, Oregon 

191 E. Main Street 

Carlton, OR 97111 

RENEWS: 12/31/2015 

Prepared By 

Westech Engineering, Inc. 

3841 Fairview Industrial Drive SE, Suite 100 

Salem, OR 97302 

(503) 585-2474 

2674.4000.0 



City of Carlton   

2014 Water System Master Plan    

 

Westech Engineering, Inc.   
[...]
(AF) 
Appl # Perm # Certificate # Priority Date 

Panther Creek for  
Carlton Reservoir 

66 R-46504 R-5527 85744 10-22-1969 

Panther Creek for 
Carlton Reservoir 

9 S-69512 R-10900 85747 11-30-1987 

(1) Water storage must be authorized in two parts.  One part is the authority to store.  The second part is the 
authority to use what was stored.  This refers to the authority to store the water. 

 

  



City of Carlton  CHAPTER 4 

2014 Water System Master Plan  Existing Water System 

 

Westech Engineering, Inc. 4-6 
November 2014 

 

Table 4–2  Water Rights Summary/Water Use/Permitted Only, No Certificate (listed by priority date) 

Source Name(1) 
Permit Rate 

CFS 
(gpm) 

Volume(1) 
(AF) 

Appl # Perm # Certificate # Priority Date 

Panther Creek 
2.50(2) 
(1,122) N/A S-44208 S-32489 N/A 10-27-1967 

Fall Creek 
2.00(3) 
(898) N/A S-44207 S-32488 N/A 10-27-1967 

Panther Creek &  
Carlton Reservoir 

0.229(4) 

(122) N/A S-46505 S-34661 N/A 10-22-1969 

Panther Creek & 
Carlton Reservoir 

0.052(4) 
(23) N/A S-69513 S-50218 N/A 11-30-1987 

Willamette River 
2.98(5) 
(1,338) N/A S-87762 S-54792 N/A 11-02-2011 

(1) Water storage must be authorized in two parts.  One part is the authority to store.  The second part is the authority to use 
what was stored.  This refers to the use of water that has been stored. 
(2) An extension application for this was proposed for approval by OWRD but subsequently protested. 
(3) An extension application has been submitted and is under review by OWRD. 
(4) These applications have been divided.  This portion has only been permitted, but not certificated.  The corresponding items in 
Table 4-1a have been certificated. 
(5) This water right totals 44.18 CFS for the Yamhill Regional Water Authority, of which 2.98 is intended for Carlton 

 

Based on the information provided in the tables above the City has sufficient water rights for its current 
needs, especially when considering both Permitted and Certificated Water Rights, both of which are valid, 
legal water rights.  Water rights are addressed in more detail in Chapter 6. 

4.3.2 Water Supply, Panther Creek/Carlton Reservoir 
Carlton Reservoir is located nine miles west of Carlton on Panther Creek.  When full the reservoir was 
designed to cover roughly 4 acres of ground and hold around 60 acre-feet of water.  Heavy sediment 
volumes coming down Panther Creek in recent history have reduced the reservoir area and volume.  
Currently no accurate estimate is available of the volume lost due to sedimentation. 

The Carlton Reservoir watershed is estimated to be somewhat over 2,000 acres extending predominantly 
to the west and southwest of the reservoir.  This ground is almost exclusively forested with ownership 
divided between the timber industry and government.  Overall this provides good conditions for safe, 
clean water.  One concern is that it is believed that logging activity has contributed to the increased 
sediment load entering Carlton Reservoir.  In addition to decreasing the reservoir volume the sediment 
load increases water treatment plant turbidity which can mean water production rates must be decreased 
to ensure adequate treatment occurs to meet water quality standards. 

The other water quality issue related to the Panther Creek water source is the level of iron and manganese.  
It appears that the total iron and manganese load is relatively constant throughout the year.  However, 
when low flows occur during the summer the dilution is decreased resulting in increased concentrations 
that need to be addressed in the treatment process. 



City of Carlton  CHAPTER 4 

2014 Water System Master Plan  Existing Water System 

 

Westech Engineering, Inc. 4-7 
November 2014 

The City does not currently monitor reservoir inflow, thus the flow in Panther Creek can only be roughly 
approximated from circumstantial information.  Under most circumstances the reservoir maintains a 
relatively consistent water surface elevation throughout the dry season.  Generally, no water goes over the 
spillway and even in the driest summers the water level only decreases by 1-2 feet from normal high 
water.  This provides an indication that the flow in Panther Creek is roughly equal to the water being used 
by the City.  In the highest two months of the year the water treatment plant has a total production 
averaging around 0.5 CFS.  Noting that evaporation during that period is approximately 7-inches per 
month, a very rough estimate of stream flow would be 0.5 cfs, consistent with water diverted to the water 
treatment plant, with the decrease in the reservoir water surface being attributable to evaporation. 

Developing a more accurate understanding of the flow in Panther Creek is important to the further 
administration of a number of the Panther Creek water rights.  The Panther Creek water rights include 
0.789 CFS of Certificated water rights plus 2.781 CFS of Permitted water rights that have not been 
certificated.  All of the Permitted water rights have been extended and are under review for further 
extension, and under scrutiny by private organizations that monitor state water rights actions.  This issue 
is addressed in more detail in Chapter 6 as well in the City’s new Water Management and Conservation 
Plan. 

4.4 WATER TREATMENT 
Water treatment for the Carlton water system occurs at the Water Treatment Plant about 3/4 of a mile east 
of Carlton Reservoir at the intersection of Panther Creek Road and the reservoir access road.  The Carlton 
Water Treatment Plant uses pre-treatment as required plus coagulation and filtration to remove 
particulates, soda ash for pH adjustment for corrosion control and chlorine for iron and manganese 
removal and for disinfection.  Figure 4-3 is a schematic diagram of the Carlton Water Treatment Plant. 

4.4.1 Sediment/Particulate Removal 
4.4.1.1 Carlton Reservoir Floating Intake  

The first component designed to remove sediment from the Carlton water system is a floating intake at 
the Carlton Reservoir.  The original intake was at the bottom of the reservoir.  Since sediment and 
particulates tend to sink their concentration at the bottom of the reservoir is typically higher than near the 
top.  To address this, a pipe was extended from the original intake at the bottom of the reservoir to just 
below a raft at the surface. 

4.4.1.2 Raw Water Screen 

The first element in the water treatment sequence is a raw water screen.  This device is intended to take 
out heavy materials and debris.  The raw water screen is an optional element that can be bypassed.  It has 
not been needed and the bypass piping has been in use since shortly after the plant expansion was 
completed.   

  





City of Carlton  CHAPTER 4 

2014 Water System Master Plan  Existing Water System 

 

Westech Engineering, Inc. 4-9 
November 2014 

 

4.4.1.3 Pre-Treatment Unit 

The pre-treatment unit is designed to be used during periods of unusually high turbidity in Carlton 
Reservoir.  Its function is to reduce turbidity to levels within the normal treatment range of the standard 
treatment process consisting of the flocculation tanks and pressure filters.  The pre-treatment unit is a 
PacificKeystone Key-Pac TT designed to operate at 350 gpm. 

When the pre-treatment unit is operating alum is added to the influent upstream of the pre-treatment unit 
to coagulate the particulates into larger masses that more readily settle out of the influent stream.  Because 
the effectiveness of the alum is affected by the pH of the water, soda ash is added as needed for pH 
adjustment to raise the alkalinity. 

As with the raw water screen, this component of the treatment plant was added to the design in response 
to the extreme conditions which occurred during the 1996 storms.  Like the raw water screen, the pre-
treatment unit can be bypassed, and has been bypassed since it was installed because it has not been 
needed. 

4.4.1.4 Flocculation Vessels 

There are three flocculation tanks at the Water Treatment Plant.  One tank was existing at the time of the 
2004 treatment plant expansion, and two new tanks operating in series were added with as part of the 
2004 construction.  Alum and soda ash injection also occurs just upstream of the flocculation tanks. 

4.4.1.5 Pressure Filters 

As with the flocculation vessels, the total pressure filter capacity consists of a combination of filters that 
existed prior to the 2004 expansion plus new filters installed in 2004.  The filtration systems are designed 
to run in parallel such that full treatment plant capacity is achieved under normal operations.  The two 
original pressure filters (6’ diameter vertical cylinders) have been rated by the Drinking Water Program 
for a combined total of 225 gpm.  The two 2004 filters (7’ diameter horizontal filters) are rated at 375 
gpm each.  The result is a total filtration capacity of 975 gpm.   

4.4.2 Corrosion Control  
The City is currently providing corrosion control by injecting sodium hydroxide for pH control to reduce 
the amount of lead and copper in private plumbing systems that dissolves into the drinking water.  The 
sodium hydroxide injection point is downstream of the filters.     

4.4.3 Iron and Manganese Removal 
Iron and manganese control is achieved by the injection of caustic soda, which raises the pH of the water 
resulting in higher oxidation rates.  This is primarily of concern during the summer when iron and 
manganese concentrations are higher. 

4.4.4 Disinfection 
Disinfection at the Carlton water treatment plant is done by chlorine injection.  Historically this has been 
done using chlorine gas.  The City is currently considering a change to using hypochlorite because of 
demands placed on chlorine gas handling by OSHA regulations and also based on supply chain 



City of Carlton  CHAPTER 4 

2014 Water System Master Plan  Existing Water System 

 

Westech Engineering, Inc. 4-10 
November 2014 

considerations.  A change to hypochlorite would involve changes to both the injection equipment as well 
as the SCADA system to provide additional equipment monitoring and alarm signals.   

Chlorine for disinfection is injected downstream of the filters and before the clearwell.  The clearwell 
provides contact time for the chlorine before the treated water enters the distribution system. 

 

Table 4-3  WTP General Operating & Design Criteria 

Process System Design Criteria 

Raw Water Screen  
Manufacturer Valve & Filter Corp. 

Model VAF 2000 

Flow Rate 100-200 gpm 
Piping Connection 6” 

Pre-Treatment Unit  
Manufacturer Pacific Keystone 
Model Key-Pac TT 
Flow Rate 350 gpm 
Floc Tank Detention Time 20 minutes 
Settling Tank Detention Time 60 minutes 

Chlorine Injection System  
Manufacturer Wallace & Tiernan 
Model V-10K 
Maximum Feed Capacity 200 lbs/day 
Typical Feed Capacity 30 lbs/day 

Chemical Injection System  
Chemicals 500 gallons 

Aluminum Sulfate  48% 
Sodium Hydroxide 25% 

Chemical Storage Tanks  500 gallons 
Mixers  1/2 hp, 1-phase/60 hz/115 V 
Chemical Pump (Original) LMI Series C 
Chemical Pump (Replacement) Grundfos DME 

Pressure Filter System  
Filters 1 & 2   

Influent Pump   
Manufacturer Cornell 
Model 2.5WB-HM 
HP 15 
Operation 310 gpm @ 100 ft TDH 

Floculation Tank   
Diameter 7 ft 
Length 18 ft 
Detention Time  

  



City of Carlton  CHAPTER 4 

2014 Water System Master Plan  Existing Water System 

 

Westech Engineering, Inc. 4-11 
November 2014 

Filters (Each, Total of 2)   
Diameter 6 ft 
Length 5 ft 
Maximum Flow Rate 225 combined total  

Filters 3& 4   
Influent Pump   

Manufacturer Cornell 
Model 4RB-VM 
HP 30 
Operation 825 gpm @ 100 ft TDH 

Flocculation Tanks (Each, Total of 2)   
Diameter 8 ft 
Length 15 ft 
Detention Time 15 minutes 

Filters (Each, Total of 2)   
Diameter 6 ft 
Length 5 ft 
Maximum Flow Rate 112.5  

 

4.4.5 Finished Water Quality 
The City’s finished water quality from the Carlton WTP is normally very good.  As required by ODWS, 
water from the City water system is tested periodically for bacteriological contamination, organic and 
inorganic chemical contaminants, disinfection byproducts, and a variety of radioactive compounds.   

Based on conversations with City personnel there does not currently appear to be any known problems 
with water quality under normal conditions.   

4.5 FINISHED WATER STORAGE  
Finished water storage reservoirs provide at least four important functions as follows: 

 They provide a reservoir of water to draw upon during short-term peak system consumption.  

 They provide a reserve supply of water to meet fire demands.  

 They allow water sources to be taken out of service for repairs or maintenance.  

 They help keep system pressures reasonably constant.  

The City presently has two finished water storage reservoirs (excluding the clearwell structure at the 
Water Treatment Plant).  These reservoirs are located on separate tax lots west of town on the south side 
of Meadow Lake Road.  The relatively new (2004) 1 MG welded steel reservoir (0.956 MG usable 
capacity) is about 1.3 miles west of the City Limits while the older 380,000 gallon concrete reservoir is 
0.3 miles farther west, or about 1.6 miles west of the City Limits.  These two reservoirs typically operate 
in tandem to provide a total combined storage of 1.378 million gallons.   

The evaluation of the storage capacity and hydraulic performance is presented in Chapter 9.   

  



City of Carlton  CHAPTER 4 

2014 Water System Master Plan  Existing Water System 

 

Westech Engineering, Inc. 4-12 
November 2014 

4.5.1 1 MG Welded Steel Finished Water Reservoir 
The City’s largest finished water storage reservoir is also the newest, completed in 2003 in conjunction 
with the WTP expansion construction.  This reservoir is a 1.0 million gallon (1 MG) welded steel 
reservoir with a diameter of 72 feet, a water depth of 32.4 feet to overflow (sidewall height of 35.2 feet), a 
bottom elevation of 339.0 and an overflow elevation of approximately 371.4 (±2.8 feet below the top of 
the side walls).  This reservoir is set entirely above grade, and vehicular access is available to all sides of 
the reservoir.  Assuming the top of the operational range is 1 ft below the overflow, this reservoir has a 
maximum capacity of 0.956 MG, which is rounded to 1 MG for general reference. 

The reservoir has three floor penetrations including a 16-inch inlet, a 16-inch outlet, and an 8-inch 
overflow.  Both the inlet and outlet have a 6” tall silt ring.  The inlet pipe runs under the reservoir to the 
back while the outlet and overflow pipes are near the front of the reservoir toward the transmission 
piping.  Coming from the west the inlet piping runs south up the hill from Meadow Lake Road to the 
reservoir in a 16-inch pipe, after flowing through the reservoir the water runs back north to Meadow Lake 
Road in a separate 16-inch pipe.  Figure 4-4 shows the piping layout for the 1 MG reservoir. 

Under normal circumstances the water level for both reservoirs is controlled by the water elevation in the 
concrete reservoir which is upstream of this reservoir.  As water is used in town the water in the steel 
reservoir drops first since it is the most directly connected to the transmission main.  When the water 
surface in the steel reservoir drops, water flows from the concrete reservoir to the steel reservoir.  Control 
of the water level in the concrete reservoir is discussed below. 

Overflow piping consists of a cone that tapers from 18-inch diameter at top to 8-inches at the bottom 
which is attached to the top of the vertical 8-inch overflow pipe.  The overflow line drains to the roadside 
ditch at Meadow Lake Road.  The water level in this reservoir is monitored with the use of a mechanical 
half-travel level indicator, as well as a level transmitter connected to the WTP SCADA system.   

This reservoir is also equipped with an electrically controlled valve on the inlet piping that allows the 